
 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Republic of Kenya 
Coast Water Works Development Agency 

      
      

 

 

 

 

 

 

      
 

IMPROVEMENT OF DRINKING WATER AND SANITATION 
SYSTEMS IN MOMBASA: MWACHE CKE 1103 

 

Preliminary Design, Tender Documents, Safeguards (ESIA and RAP) 
Reports and Construction Supervision of Mwache Water Treatment 

Plant  
 

Contract No : CWSB/AFD/MWCE/C/4/2017 
 

ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) 
PROJECT REPORT (ESIA) 

ADDENDUM (1) TO THE MWACHE DAM ESIA 
LICENCE NO  NEMA/EIA/PSL/5204  

 

JANUARY 2025 

 

  

 

 JANUARY 2025 / 877 3335 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 
[...]
issued by NEMA on 18th September 2018 with a validly of 24 months from date of issuance.  

 

This Report presents an Addendum to the ESIA prepared for Mwache Dam and Lower Check Dam.  The 

addendum seeks to include the proposed Mwache Water Treatment Plant (WTP) and associated Components. 

 

The Environmental Impact Assessment Regulation as outlined under the Gazette Notice No. 56 of 2003 

provides for variation of Environmental Impact Assessment Licenses to include additional scope of works or 

to renew expired Licenses.  Clause 25. (1) Provides that where a proponent wishes to vary the terms and 

conditions on which an Environmental Impact Assessment License has been issued, the holder of the License 

has to apply for a Variation in Form 9 set out in the First Schedule of the EIA Regulations 2003.  Therefore, this 

addendum will be used to apply for variation of Mwache Dam Environment License NEMA/EIA/PSL/5204 to 

include additional scope of the WTP and extend license validity for an additional 24 months.  



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 4 
 

2. PROJECT DESCRIPTION 

2.1 WATER DEMAND AND CAPACITY OF THE WTP 

2.1.1 Water Demand 

Analysis and updating of the projected water demand for Mombasa city has been carried out under the 

“Mwache Water Transmission Pipelines and Terminal Reservoirs” contract and presented in the Design 

Criteria report under that contract. The summary of the results of this update are presented here below: 

 

Table 2.1: Adopted Water Demand and the Proposed Re-Allocation of Water Supply for Mombasa City 

 

UNIT 

SUPPLY AREA 

TOTAL 
WEST MAINLAND 

MOMBASA 
ISLAND 

SOUTH 
MAINLAND 

NORTH  
MAINLAND 

Updated demand, 
Year 2035  

m3/day 82,675 38,974 67,921 127,965 317,535 

Source of Water  
Mwache Dam/ 
Mzima Springs 

Mwache Dam Mwache Dam 
Mwache Dam/ 

Baricho Wellfields 
 

Terminal Reservoir  
West ML Tank / 
Mazeras Tanks 

Changamwe 
Tanks 

Dongo Kundu 
Tank 

Nguu Tatu Tanks  

Supply from Mwache 
Requirements 

m3/day 31,176 38,974 67,921 43,929 182,000 

Supply from Mwache 
Design basis 

m3/day 31,200 39,000 67,900 43,900 182,000 

Supply from Mzima  m3/day 51,499 - - - 51,499 

Supply from Baricho m3/day - - - 84,036 84,036 

Total Daily Supply m3/day 82,675 38,974 67,921 127,965 317,535 

*Note: Proposed Water Supply component to the South Coast (Kwale County) from the Mwache Dam (4,000 m3/d according 
to Kwale Water Supply Master Plan, EGIS, 2018) has been excluded from the above table. 

2.1.2 Capacity of Project Components 

The Table below present the design capacity of the different project component under the Mwache WTP: 

 

Table 2.2: Capacity of Project Component 

PROJECT COMPONENT UNIT CAPACITY 

WTP  

Design 
Year 

Output production m3/day 186,000 

2035 Production losses (backwashing requirements): 5% m3/day 9,300 

 Input supply capacity m3/day 195,300 

Storage Tank  2035 Storage capacity  m3 15,000 

Raw Water 
Intake 

 
Design Capacity (excluding the component for 
irrigation and environmental flows) 

m3/d 195,300 

Pumping 
Stations 

 Design Capacity  m3/hr 8,900 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 5 
 

2.2 RAW WATER PUMPING STATION (RWPS) 

The RWPS will be located along Mwache river, downstream of the proposed Mwache Dam (approx. 0.5Km) as 

illustrated in Figure 2-1 below.  

 
 

 
Figure 2-1: Location of Proposed Site for Raw Water Pumping Station 

 

The scope of works for the Mwache WTP Contract commences at the pumping station inlet. The Dam 

Contractor shall construct the raw water gravity main from the Dam to the boundary of the site of the Raw 

Water Pumping Station (RWPS) and shall install a blank flange at the pipeline end.  

 

The proposed arrangement for the raw water abstraction, pumping system to Mwache WTP including the 

limitation of scope for each of the adjoining Contracts is illustrated in the Figure 2-2. 

 

 

 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 6 
 

 
Figure 2-2: Mwache Dam Raw Water Abstraction and Pumping System  

 

The design of the RWPS shall be finalised by the Contractor. Based on Preliminary designs prepared in the 

current consultancy assignment, the RWPS design parameters are summarized as follows: 

 
Discharge: 

 

The design capacity is 8900 m3/h. To meet the variable raw water needs of the 

WTP, the RWPS must also be able to supply 25%, 50% and 75% of the full capacity. 

Total Dynamic Head 

(TDH): 

 

Varies: 

 From the minimum TDH (frequent):  44 m 

 To the maximum TDH (exceptional):  90 m 

Number of Pumps: 

 

Six (6) pumps each of 2,225 m3/h, the maximum discharge of 8,900 m3/h being 

provided by four pumps and the minimum discharge of 2,225 m3/h by one pump. 

Type of Pumps: Single Stage - Axially Horizontal Split Case - Double Suction Pumps with a double 

Volute Casing. 

Pump operation: To use variable speed drives 

Pumping set efficiency: 

 

 Pump:  80% minimum 

 Motor:  IE3 class 

Footprint requirements: 100m wide by 120m length 

Other facilities to be 

provided: 

 Transformer Area 

 Plant Manager Office 

 Operators’ office 

 Kitchenette 

 Store 

 Car parking area 

 Washroom facilities & changing rooms 

 Guard house 
 

 

 

 

 

 

 

P

PUMPING 
STATION

Elev. 41.0m

MWACHE
DAM

Full Supply Level
93.5 m

83.0 m

68.0 m

53.0 m

43.9 m

Min. Operating Level
47.0 m

MWACHE DAM 

CONTRACT

WTP CONTRACT T. LINES

CONTRACT

Inlet : 131m

MWACHE 
WTP

Raw Water Gravity Main 
(DN 1600, Length = 0.5 km)



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 7 
 

2.3 RAW WATER PUMPING MAIN (RWPM) 

The raw water pumping main route will majorly be along an access road which will be constructed by the Dam 

Contractor.  The distance from the RWPS to the WTP is short (approximately 1.7Km) and there is nothing 

strategic in the selection of the pipeline alignment. The final alignment will be determined by the Contractor. 

The tentative alignment of the Raw Water Pipeline is given in Figure 2-3. 

Hydraulic design of the RWPM shall be finalised by the Contractor. Based on Preliminary designs prepared in 

the current consultancy assignment, the RWPM design parameters are summarized as follows: 

 Discharge  -  2.50 m3/s 

 Number of Pipelines - two (twin) – 2 x 1100 mm 

 Pipe material  - Steel or Ductile Iron 

 Design Equation  - Colebrook-White 

 Roughness coefficient - 0.5 mm 

 Max. Velocity   - 1.5m/s 

 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335                PAGE 8 
 

 
Figure 2-3:  Proposed Alignment of Raw Water Pumping Main



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 9 
 

2.4 WATER TREATMENT PLANT 

2.4.1 Design Data 

Capacity design of the WTP is as follows: 

 

 Outlet capacity (total production): 186,000 m3/day 

 Inlet capacity (Raw water inflow): 195,000 m3/day 

 

As a safe design, water production will be designed on 22 hours of operation which is an equivalent of an 

hourly flow of raw water of 8,877 m3/h rounded to 8,900 m3/h. 

 

The plant will be designed with 4 treatment lines. Each line will thus have a capacity of 2,225 m3/h. 

 

The table below summarizes the raw water quality and treated water quality inputs for WTP design:  
 

Table 2.3: Final Proposed Water Quality Design Input Values 

PARAMETER UNIT 
PROPOSED RAW 
WATER QUALITY 

VALUES 

PROPOSED 
TREATED 
WATER 

QUALITY 
VALUES 

Colour True Color Units 10 ≤15 

Taste and odour  - 
Acceptable to 

users 

Suspended matter  15 Nil 

Oil & Grease mg/L 7 - 

Physico-chemical limits  

Turbidity NTU 
30 average 
100 peak 

0,5 

Conductivity µS/cm 1500 1500 

Total Dissolved Solids (TDS) mg/l 750 <500 

Total Suspended Solids mg/l 35 - 

Hardness as CaCO3 mg/l 400 500 

Salinity mg/l 600 - 

Dissolved oxygen mg/l 6 - 

Aluminium (Al) mg/l - 0,1 

Chloride (Cl) mg/l 250 250 

Copper (Cu) mg/l - 0,1 

Iron (Fe) mg/l 1,5 0,3 

Manganese (Mn) mg/l 0,05 <.0.05 

Sodium (Na) mg/l - 200 

Sulphate (SO4) mg/l 40 <250 

Zinc (Zn) mg/l - 5 

pH  6,5 – 8,4 6,5 – 8,5 

Magnesium (Mg) mg/l 50 100 

Chlorine mg/l 0 0,2 – 0,5 

Calcium (Ca) mg/l 90 250 

Ammonia (N) mg/l 1 0,5 

Phosphate (P) mg/l 0,11 - 

Fluoride (F) mg/l - 1,5 

Arsenic (As) mg/l - 0,01 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 10 
 

PARAMETER UNIT 
PROPOSED RAW 
WATER QUALITY 

VALUES 

PROPOSED 
TREATED 
WATER 

QUALITY 
VALUES 

Cadmium (Cd) mg/l - 0,003 

Lead (Pb) mg/l - 0,01 

Mercury (Total Hg) mg/l - 0,001 

Selenium (Se) mg/l - 0,01 

Chromium (Cr) mg/l - 0,05 

Cyanide (CN) mg/l - 0,01 

Phenolic substances  mg/l - 0,002 

Barium (Ba) mg/l - 1,3 

Nitrates (NO3) mg/l 2 10 

Limits for organic constituents 

Organic Matter by KMnO4 mg/l 15 - 

Chl-a mg/l 650 - 

Benzene µg/l - 10 

Chlorophenols µg/l - 10 

Polynuclear aromatic hydrocarbons  µg/l - 0,01 

Trihalomethanes Chloroform µg/l - 300 

Limits for radioactive materials 

Gross alpha activity Bq/l - 0,1 

Gross beta activity Bq/l - 1 

Microbiological limits 

Total Viable counts at 37°C  MPN/ml 2000 100 

Coliform  MPN/250 ml 1000 Nil 

E.Coli MPN/250 ml 1000 Nil 

Staphylococcus aureus MPN/250 ml  Nil 

Sulphite reducing anaerobes MPN/50 ml  Nil 

Pseudomonas aeruginosa fluorescence MPN/250 ml  Nil 

Streptococuus faecalis MPN/250 ml  Nil 

Shigella MPN/250 ml  Nil 

Salmonella MPN/250 ml  Nil 

  



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 11 
 

2.4.2 Water Treatment Line 

Figure 2-4 below summarizes the recommended waterline for Mwache WTP Project  

Pumping station

MWACHE DAM

Acidification:
Reagent : Sulfuric acid
Contact time : 2 min

Clarification:
Flotation 15 m/h

Sand filtration:
Surface load : 6 m3/m2/h

Disinfection:
Calcium hypochlorite

Fine Screening:
Mesh 0,5 – 1 mm

DRINKING WATER RESERVOIR

Coarse 
screening

Out of scope

Flocculation:
Contact time : 20 min

Coagulation:
Reagent : Aluminium 

sulphate
Contact time : 2 min

8 900 m3/h

Disinfection:
UV disinfection

Calco-carbonic balance:
Reagent : Lime

Contact time : 10 min

 
 Figure 2-4:  Water Treatment Line 

 

The proposed water treatment process is briefly discussed as follows:  
 

Table 2.4: Selected Water Treatment Process Units 

PROCESS UNIT FUNCTION 

Pumping station to raise water from Dam to WTP 

Fine screening to remove small particles before clarification 

Acidification with sulfuric acid 
to adjust pH prior to clarification in order to improve its 
efficiency 

Chlorine (shock chlorination) Only for intermittent use 

Flocculation with polymer 
Coagulant aid: Gather solidly between the particles that can be 
eliminated by the clarifier  

Flotation 
Eliminate by flotation flocs formed by the flocculation and 
produce a clarified water whose turbidity is lower to 5 NTU 

Rapid Sand Filtration It will reduce the residual turbidity below 0.5 NTU. 

UV disinfection 
Elimination of the pathogen germs and cysts (Giardia and 
cryptosporidium) 

Calco-carbonic balance - Soda 
Correct the pH of water distributed. Slightly over the saturation 
pH it provides a protective layer on networks and facilities 

Final chlorination: 
The residual chlorine content in the treated water will keep a 
permanent disinfecting agent in the distribution network. 

  



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 12 
 

2.4.3 Sludge Line 

Figure 2-5 below summarizes the proposed sludge line for Mwache WTP .  

Water from Sand 
filtration backwash

Waste form Fine 
Screening

Sludge from Flotation

Suldge thickening:

Drying beds

MWACHE DAM

Sludge disposal

overflow

Backwash water free of sludge

 
Figure 2-5: Sludge Treatment Line 

 

2.4.4 Water Discharge 

Artelia/MIBP recommends designing the discharge for return into the Mwache Dam for by-pass and treated 

backwash water. This discharge pipe should then allow for the total Water Treatment plant design flow: 

195,000 m3/d and 8 900 m3/h. 

2.4.5 Preliminary Layout of the Water Treatment Plant 

The final layout of the Mwache WTP will be finalised by the Contractor in compliance with the Employer’s 

requirements. The tentative general and site layout plans are given in Figure 2-6 and Figure 2-7. 

 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335                PAGE 13 
 

 
Figure 2-6: General Layout Plan for Mwache WTP 

 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE DAM ESIA 

 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335                PAGE 14 
 

 

 
Figure 2-7: Water Treatment Plant Site Layout Plan 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE AM ESIA 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 15 
 

2.5 PROJECT ALTERNATIVES 

An ESIA should identify and assesses alternatives to the proposed project. Only the best alternative should be 

selected based on less negative impacts and cost-benefit analysis. An important alternative to be analysed is 

the “no project” alterative. This is a very important analysis because it helps the proponents measure the 

impacts from the project against those which would have taken place without the project. 

Mwache WTP will abstracts raw water from the proposed Mwache Dam, which is currently under 

implementation as a separate Contract, for treatment and subsequent transmission to the targeted service 

areas in Mombasa and Kwale Counties. Therefore, the proposed Dam, WTP and Transmission mains are 

interdependent and form the Mwache Dam Water Supply Scheme. 

2.5.1 No Project Alternative 

The ‘No Project Alternative’ alternative in respect to the proposed project implies that the status quo is 

maintained i.e. the Mwache Dam Water Supply Scheme/Project is not implemented.  

Without the Project, the environmental situation will neither improve, nor can it necessarily deteriorate. 

Development of the project on the other hand will ensure that an additional 186 million litres of potable water 

is supplied daily to the residents of Mombasa and Kwale Counties. 

Accepting the no-project option will however mean that the targeted populations will continue to suffer from 

inadequate and unreliable water supply. This also means that the local communities will potentially miss out 

on development opportunities that the Project could bring including access to water and economic 

opportunities through project construction and operation including employment and small business 

opportunities. 

From an environmental and socio-economic perspective, the ‘No Project Alternative’ is not a suitable 

alternative for the affected community and Kenya as a whole. 

2.5.2 Site Location Alternative 

The main design constraint in location a suitable site for the proposed Mwache WTP is the elevation of the 

clear water tank. 

A review of the elevations for the target supply areas and corresponding terminal reservoir inlet levels as well 

as the optimum transmission pipeline routes ascertained that a minimum level of 115 masl is required for the 

most economical pipeline lengths and diameters for gravity transmission. A clear water tank minimum outlet 

level of 115 masl is also required for gravity flow to the New West Mainland Reservoir. 

The adjusted location of the clear water tank with the outlet level of 115m has a significant advantage on 

hydraulics, pipeline size and length, notwithstanding the fact that the site is within the dam operation area 

which reduces the risk of delayed commencement due to delay in acquisition of the WTP site and duplication 

of cost for acquiring an alternative site. 

The revised site will also utilize the available head in the dam, hence optimization of pumping costs”. 

  



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE AM ESIA 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 16 
 

Two probable sites were identified for the WTP as follows: 

 Upper site: locate the clear water tank and the water treatment works on the Upper site which is 

marked in red (refer to figure 12). The raw water will be pumped directly to water treatment plant and 

the treated water will be gravitated and stored in the clear water tank.  

 Lower site: locate the water treatment plant on the lower site which is marked in green (refer to figure 

13), and the clear water tank on the Red site (Upper site). The raw water will be pumped to the water 

treatment plant and then the treated water will be pumped to the clear water tank on the Red site. The 

main disadvantage of this solution is the installation of 2 pumping stations (double pumping).  

 
Figure 2-8: Alternative Location for Mwache Water Treatment Plant 

 

The upper site (marked in red) is narrower and relatively on a steep terrain compared to the lower site (marked 

in green). The upper site is adequate for the proposed WTP units and was therefore adopted.  

2.5.3 Proposed Development Alternative 

Under the proposed Mwache WTP project alternative, the proponent would be issued with a variation to the   

Mwache Dam and Lower Check Dam NEMA license to include the additional scope of the WTP and associated 

components. In issuing this variation to the license, NEMA would approve the proponent’s propose Project, 

providing all environmental conditions to be complied with during construction, operation and 

decommissioning phases. 

 

 

 



REPUBLIC OF KENYA – COAST WATER WORKS DEVELOPMENT AGENCY 
ENVIRONMENT AND SOCIAL IMPACT ASSESSMENT (ESIA) PROJECT REPORT (ESIA) 

 ADDENDUM (1) TO THE MWACHE AM ESIA 

 
ARTELIA / MIBP / JANUARY 2025 / 877 3335         PAGE 17 
 

2.6 COST ESTIMATES 

2.6.1 Capital Expenditure (CAPEX) 

Capital cost estimates for the water treatment plant and associated components are summarized in the Table 

2.5 below. 

 

Table 2.5: CAPEX Summary 

COMPONENTS DETAILED DESCRIPTION ESTIMATES 2021 (EURO) 

 Raw water pumping station 7 660 000 € 

 Raw water pumping main 3 014 000 € 

 Water Treatment Plant 43 280 200 € 

 Treated water main & clear water tank 4 185 100 € 

  Provisional sums 9 517 185 € 

  TOTAL in Euro 67 656 485 € 